‘ ‘ Rockwell 17—215 MECHANICAL POWER FEED DP-11C
l International FOR 17" DRILL PRESSES e
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Replacement Parts

Ref, Pan Description Ref. Pam Description

No, No. No. No,

1 Cat #49-126 Upper Belt-23" O, C, 50 SP-6858 1/4 x 1" Groove Pin

2 1202034 Pulley 51 SP-7017 Retaining Ring

3 901-04-150-8202 5/16-18 x 3/8" Soc. Set Scr. 52 901-03-033-1046 5/16-18 x 1" Flat Soc, Hd, Scr.
4 241-17 Special Washer 53 1202006 Pulley-Fixed

& 1202008 Shaft . 54 SP-206 5/16-18 x 5/16" Soec. Set Sern
] 1202010 Jackshaft Bracket Amembly, including: 55 1202007 Pulley-Moving

T 920-24-063-1009 Bearing 56 920-T76-053-1010 Thrust Washer

8 5p-649 5/16-18 x 1 Hex. Hd. Scr, 57 920-45-023-1005 Thrust Race

9 1202014 Plate . 1202013 Pointer Assembly, consisting of:
10 926-02-993-1055 Pulley 58 1202033 Adjwting Screw

11 1202032 Belt=19" O, C, 59 1202012 Pointer

. 402-07-388-5003 Stop Asembly, consisting of: B0 1202048 Special Nut

12 901 -04-350-T616 Lock Screw 61 920-24-063-1009 Bearing

13 902-04-030-1423 Lock Nut 62 1202024 Spacer

14 402-07-088-5002 Stop 63 SP=-2600 #6 Woodruff Key

15 902-08-061-5473 Knuwrled Nut 64 1202051 Worm Shaft Assembly, including:
16 402-07-108-5004  Rod 65 SP-2710 8/16 x 7/8" Roll Pin

17 SP-5433 3/8"-16 Hex, Jam Nut 66 920-04-013-1045 Bearing

18 901-11-011-1453 1/4-20 x 2-1/2" Sq. Hd. Bolt 67 904-15-102-0175 Retaining Ring

19 402-07-014-5002 Bracket 68 1202019 Shaft

20 SP-1034 1/4"-20 Hex, Nut 69 5P-208 1/4-20 x 1/4" Soc. Set Scr.
21 1202043 Shaft T0 904~-10-021-4517 Collar

22 SP-2640 #808 Hi-pro Key 71 SP-208 1/4-20 x 1/4" Soc, Set Scr.
23 1202047 Gear Box T2 1202018 Adjustment Block

24 920-45-023-1006 Thrust Race 73 5P=-2734 5/16 x 1" Roll Pin

25 920-45-001-6553 Thrust Bearing T4 SP-207 5/16-18 x 1/2" Soc. 5et Scr,
26  904-15-011-7113 Retaining Ring 15 sP-3651 3/16 x 5/16 x 1/16" "O" Ring
27 920-45-023-1006 Thrust Race 76 SP-561 #10-32 X 3/8" rd. Hd, Ser.
o8 1202042 Gear 77 SP-1725 #10 5plit Lockwasher

29 920-45-023-1007 Thrust Race T8 Sp-1609 13/64 x 7/16 x 1/16" Washer
30 920-45-013-1011 Thrust Bearing T9 1202022 Trip Lever

31 920-45-023-1008 Thrust Race 80 1202017 Shaft

32 1202026 Spring 81 1202016 Spacer

33 1202044 Clutch a2 1202031 Spring

34 1202035 Lever 83 1202028 Trigger

35 1202015 Special Nut 84 SP-246 #10-32 X 3/16" Soc. Set Ser,
36 1202039 Pressure Plate 85 1202049 Belt Guard

a7 920-45-013-1004 Thrust Bearing 86 5p-507 5/16-18 x 3/4" Rd, Hd. Ser.
. 1202037 Bracket Asembly, consisting of; a1 801-06-181-T359 #6-32 x 1/4 Slotted Pan Hd.
as 1202036 Bearing Race Self-Tapping Screw

39 1202038 Bracket 88 1202011 Chart

40 905-02-023-1008  5/16 x 7/8" Groove Pin 89 1202046 Gear Box Cover

41 1202023 Special Screw 90 5p-593 #10-24 x 3/8" Binding Hd. Ser.
42 1202030 Stop a 961-01-010-7472 Plug Button

43 905-04-010-4021  3/16 x 1" Dowel Pin 92 920-45-023-1027 Thrust Race

44 1202029 Block 93 402-07-054-5019 Guard Plate

45 1202040 Plate 04 402-07-116-5002 Gasket

46 901-02-163-1002 #10-24 x 1" Slotted Pan Hd. Scr.

47 1202045 Hub . HNot Shown Assembled

48 SP-5075 1/4 x 3/4" Roll Pin

49 1202602 Handle



